Buprenorphine Home Initiation

Patient does not want to start
buprenorphine in the ED, or is not

yet in withdrawal. Offer patient a
prescription for home initiation.

Patient accepts Rx

Inform patient they will need to wait 12-24
hours since last opioid use and have gone
into moderate withdrawal. Discuss
symptoms of withdrawal and adjunct
medication use with patient.

Buprenorphine Home Initiation

Considerations

Inform patient about the risk
of precipitated withdrawal.

Moderate withdrawal in this
case means 3 or more
symptoms of withdrawal.

Consider screening for HIV,
HCV, STls, and mental health
comorbidities.

v

Provide education on home
initiation process

Give patient home initiation
discharge sheet and
information on buprenorphine
treatment at home

y

Rx buprenorphine 16 mg SL
BID x 1 day, and 8 mg SL TID
for 7-14 days or until
scheduled appointment.
Provide prescriptions for
appropriate adjunct
medications, such as
clonidine, ondansetron,

hydroxyzine, and ibuprofen.

Discharge patient with
naloxone, linkage to care, and
harm reduction education

v Day 1 at home

Patient in moderate
withdrawal. Patient will
take 16 mg buprenorphine,
and wait 30-60 minutes.

Patient will take an
additional 8-16 mg if still
experiencing withdrawal.

Instruct patient not to take
more than 32 mg (4 tabs

or films) on day 1.

Patient will take 8 mg
(1 tab or film) TID daily
until follow-up visit

Program partners

Washington State A/'j
Health Care Authority
’) ADAl UW Medicine

ALCOHOL INSTITUTE EMERGENCY MEDICINE
UNIVERSITY of WASHINGTON

PSYCHIATRY & BEHAVIORAL SCIENCES
Psychiatry Consultation Line (PCL)

0524


https://scalanw.org/sites/default/files/ScalaNW_Starting_Bup-at-home_R2.2.pdf
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